,-
Q
ﬂTLﬂNT-IE

Appendix G.4

Evaluation of Potential for Aquatic
Effects as a Result of Effluent Releases
Related to Beaver Dam Mine

Beaver Dam Mine Project - Revised Environmental Impact Statement Marinette, Nova Scotia



SCIENCE INTEGRITY KNOWLEDGE

O
Intrinsik

EVALUATION OF POTENTIAL FOR AQUATIC
EFFECTS AS A RESULT OF EFFLUENT
RELEASES RELATED TO BEAVER DAM MINE

Atlantic Mining NS Beaver Dam Mine Project
Technical Supporting Document
FINAL REPORT

January 25, 2019

Prepared For: Jim Millard
Manager — Environment and Permitting
Atlantic Mining NS

Sovereign Place 5121 Sackville Street., Suite 604, Halifax, Nova Scotia = B3J 1K1

Tel: 902-429-0278 = Fax: 902-429-0279 =
www.intrinsikscience.com
[...]
Total Antimony (Sb) <1.0 <1.0 <1.0 <1.0 <1.0 <1.0 <1.0 <1.0 <1.0 <1.0 <1.0 <1.0
Total Arsenic (As) 4.6 4.7 6.9 6.2 11 18 19 17 16 7.7 6.1 5.5
Total Barium (Ba) 43 3.9 3.7 3.2 3.9 3.4 3.4 3 5.1 3.4 5.8 4.4
Total Beryllium (Be) <1.0 <1.0 <1.0 <1.0 <1.0 <1.0 <1.0 <1.0 <1.0 <1.0 <1.0 <1.0
Total Bismuth (Bi) <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0
Total Boron (B) <50 <50 <50 <50 <50 <50 <50 <50 <50 <50 <50 <50
Total Cadmium (Cd) 0.018 0.012 0.016 0.018 0.013 <0.010 <0.010 <0.010 0.01 0.011 0.022 0.019
Total Calcium (Ca) 1100 1100 1000 920 1000 1100 1300 1200 1600 1300 1400 1000
Total Chromium (Cr) <1.0 <1.0 <1.0 <1.0 <1.0 <1.0 <1.0 <1.0 <1.0 <1.0 <1.0 <1.0
Total Cobalt (Co) <0.40 <0.40 <0.40 <0.40 <0.40 <0.40 <0.40 <0.40 <0.40 <0.40 <0.40 <0.40
Total Copper (Cu) <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0
Total Iron (Fe) 320 290 250 200 340 630 750 610 850 590 620 370
Total Lead (Pb) <0.50 <0.50 <0.50 <0.50 <0.50 <0.50 <0.50 <0.50 <0.50 <0.50 <0.50 <0.50
Total Magnesium (Mg) 490 460 420 370 430 420 460 460 600 520 630 450
Total Manganese (Mn) 61 51 42 35 58 52 41 29 71 35 88 56

Page 2 of 3



@ Stantec

Parameter 61 51 42 35 58 52 41 29 71 35 88 56

Total Molybdenum (Mo) <20 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0
Total Nickel (Ni) <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0
Total Phosphorus (P) <100 <100 <100 <100 <100 <100 <100 <100 <100 <100 <100 <100
Total Potassium (K) 150 150 170 200 170 170 130 150 220 160 310 210

Total Selenium (Se) <1.0 <1.0 <1.0 <1.0 <1.0 <1.0 <1.0 <1.0 <1.0 <1.0 <1.0 <1.0
Total Silver (Ag) <0.10 <0.10 <0.10 <0.10 <0.10 <0.10 <0.10 <0.10 <0.10 <0.10 <0.10 <0.10
Total Sodium (Na) 3200 2400 2500 2100 2300 2800 2900 2600 3400 3000 3000 2300
Total Strontium (Sr) 6.1 5.8 5.6 4.6 5.6 5.6 6.5 5.7 8.8 6.4 7.5 6.4

Total Thallium (TT) <0.10 <0.10 <0.10 <0.10 <0.10 <0.10 <0.10 <0.10 <0.10 <0.10 <0.10 <0.10
Total Tin (Sn) <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0
Total Titanium (Ti) <2.0 <2.0 <2.0 <2.0 2.2 24 2.7 22 3.7 3 22 25

Total Uranium (U) <0.10 <0.10 <0.10 <0.10 <0.10 <0.10 <0.10 <0.10 <0.10 <0.10 <0.10 <0.10
Total Vanadium (V) <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0 <2.0
Total Zinc (Zn) <5.0 <5.0 <5.0 <5.0 6 <5.0 <5.0 <5.0 <5.0 <5.0 <5.0 <5.0

Page 3 of 3



I-
O
ﬂTL.&NT-IE

Appendix G.7

Beaver Dam Conceptual
Treatment Approach

Beaver Dam Mine Project - Revised Environmental Impact Statement Marinette, Nova Scotia



woOoO.

Wood Environment & Infrastructure Solutions,
a Division of Wood Canada Limited

900 Maple Grove Road, Unit 10

Cambridge, ON N3H 4R7

Technical Memo Canada

T: 519-650-7100

To: Jim Millard, Atlantic Gold Corporation

From: Jered Munro, Wood Reviewer: Clifton Warren, Wood
Katy Falk, Wood

cc: Meghan Milloy, McCallum Environmental Project No.: TPC182121
Date: 26 February 2019

Re: Beaver Dam Mine Site Conceptual Minewater Treatment Design

1.0 Introduction

Wood Environment & Infrastructure Solutions (Wood) was retained by Atlantic Gold Corporation (AGC) to
develop a conceptual treatment process for the Beaver Dam Gold Mine Project. In addition, a list of possible
chemical reagents and preliminary predicted annual consumption rates are provided. This information is
intended to support the Beaver Dam Mine Project - Environmental Impact Statement.

The proposed water treatment plant is a component of the Beaver Dam Gold Mine Project located near Trafalgar,
Halifax County, Nova Scotia. GHD Consultants has prepared Water Balance Analysis! and Predictive Water
Quality Assessment Reports? for the Beaver Dam Mine Site to predict the quality and quantity of mine contact
water generated from the site and its potential impacts to the Killag River. Modelling was completed for two
temporal scenarios: operations phase at end-of-mine and the post-closure phase. The results of the modelling
from the report indicate that treatment of the minewater may be required under certain environmental
conditions to maintain compliance with the MDMER effluent criteria and applicable receiving environment
criteria at the near-field mixing zone downstream of the point of treated minewater discharge into the river.

2.0 Design Conditions

The basis of design for the Conceptual treatment process is defined by the data provided in the GHD Water
balance and Predictive Quality Reports'2.

2.1 Design Considerations

It is expected that the following criteria will inform the design of the minewater treatment process:

e Provide sufficient treatment to meet the effluent criteria summarized in the GHD Reports'2.

1 Water Balance Analysis, Beaver Dam Mine Site, Prepared by GHD Consultants for Atlantic Gold Corporation,
January 17, 2019

2 Predictive Water Quality Assessment, Beaver Dam Mine Site, Prepared by GHR Consultants for Atlantic Gold
Corporation, January 18, 2019

‘Wood' is a trading name for John Wood Group PLC and its subsidiaries »

Wood Environment & Infrastructure Solutions, a Division of Wood Canada Limited { - .
Registered office: 2020 Winston Park Drive, Suite 700, Oakville, Ontario L6H 6X7 '

Registered in Canada No. 773289-9; GST: 899879050 RT0008; DUNS: 25-362-6642



Beaver Dam Conceptual Treatment Approach
Arsenic Removal Optimization

e Be sized for the maximum design flow identified in the end of mine and post closure conditions as presented
in the GHD Reports'?.

e Include adequate storage capacity in the pit to allow for process downtime and maintenance.

e Automate the main treatment processes to allow un-manned operation during weekends, evenings, and
weekdays when an operator is not present.

e Include a centralized control system that can be monitored remotely via an internet connection.
e Provide sufficient chemical storage and containment for at least one week of run time at average conditions.

e Where possible place critical process tanks and equipment indoors to prevent vandalism and alleviate
security concerns.

e Comply with applicable, relevant, or appropriate regulations and standards (federal, provincial, and local).
o Comply with appropriate industry, professional engineering, and technical standards.
The approach to the development of a minewater treatment system is two-fold as follows:

1. Consideration of the requirements to treat existing wastewater discharges for the end-of-mine operations
phase; and

2. Continuation of treatment of mine drainage through the post-closure phase.

It is noted that the current process at the Touquoy Mine utilizes Geotubes for the processing of minewater after
mixing and co-precipitation. Although this system appears to be operating well under the current effluent
quality management strategy, this technology may not be the best suited for the longer term mine drainage
requirement after mine closure. It is noted that for each phase, the characteristics of the minewater requiring
treatment will be different.

The proposed treatment strategy developed and documented below consists of:

1. A proven conventional physico-chemical treatment approach meeting both short-term and long-term
objectives; and/or

2. Continued utilization of the Geotube approach or variant thereof as a stand-alone treatment process and/or
in conjunction with components of the conventional physico-chemical treatment method.

2.2 Minewater Pumping System Design

During operations at the Beaver Dam Mine Site, the mine contact water will be directed to the North Settling
Pond and be conveyed via an HDPE piping system to the treatment plant. During Closure and Post-Closure
Conditions, the site contact water will be conveyed to an open pit. The collected water will be pumped to a
treatment plant on a seasonal basis. The treated effluent from the Treatment Plant will be discharged to the
Killag River via a suitably armoured discharge ditch or a pipeline outfall.

The piping will be run above ground and will not require freeze protection as the intent is to operate on a
seasonal basis.

Pipe size will be selected to provide suitably low pressure drop at the maximum flow condition. The layout will
be developed to provide reliable flow conditions, with minimal piping lengths.

The pit pumps will be selected to provide sufficient head to overcome the static head of the pit depth and
dynamic pressure losses due to friction from piping and fittings.

Project # TPC182121 | 26 February 2019 Page 2 of 10

.o wood.,



Beaver Dam Conceptual Treatment Approach
Arsenic Removal Optimization

The pumps will have integral dry-run protection, to prevent damage to the pumps in the event that the pit level
drops below the suction of the pumps.

Each pit pump will have variable speed control, to allow control of the pit water level. The pumps will be
controlled by the treatment systems centralized programmable logic controller (PLC) that will utilize a level
sensing transmitter to control the operation of the pumps. The run time of each pump will be totalized by the
PLC to provide appropriate maintenance intervals.

2.3 Minewater Treatment System Process Design

The minewater treatment system that is being proposed has been selected and is based on the predicted water
quantity and quality estimates in the GHD Reports'? and treatment data collected from the Effluent Treatment
Plant at the Atlantic Gold Mine Site. Due to the variability in the physical characteristics of the environment and
its impact on the actual water quality that will be present on-site, Wood has included treatment processes that
are not only intended to be required for treatment of the minewater for both phases but that can also be
employed in order to ensure the required effluent quality is consistently achieved through the post-closure
period based on current understanding of the regulations and site-specific effluent criteria. The process flow
diagram is presented as Figure 1.

Project # TPC182121 | 26 February 2019 Page 3 of 10

.o wood.,



admin

Last Saved By: admin

Plotted By:

2019-02-25

Last Saved: 2019-02-22

Plotted:

Path: T:\Pete\Amec FW\2019\194010—-G Atlantic Gold Treatment System (XXX)\ATLANTIC GOLD — PFD.dwg

INLET
(UNTREATED)

FERRIC SULPHATE

(s

OVERFLOW

LIME ADDITION

m

MIX TANK WITH FERRIC

SULPHATE ADDITION

OVERFLOW

GEOTUBE

| |

(i

MIX TANK WITH
LIME ADDITION

TREATMENT PROCESS |

CO—PRECIPITATION

GEOTUBE

OR

PLATE AND FRAME
FILTER PRESS

R

!___

FILTRATE

et

>

SLUDGE

INCLINED PLATE
CLARIFIER

~
EFFLUENT g_’

BAG FILTER

BACKWASH PUMP

“

TERTIARY FILTRATION/
ION EXCHANGE

PUMP :

SOLIDS SEPARATICM

CAKE

| :>

EFFLUENT

SLUDGE DEWATERIM

—>

OFF-SITE
DISPOSAL
ATLANTIC GOLD Project No. )
TREATMENT SYSTEM OO d Date FEBRUARY 2019
PROCESS FLOW DIAGRAM 4 ® | Scale N.T.S.
Drawing No. F-01




Beaver Dam Conceptual Treatment Approach
Arsenic Removal Optimization

2.3.1 Process Design

The mine water treatment system will be designed to provide removal of the contaminants identified in Table 3.9
and 3.13 of the Predictive Water Quality Assessment report?. The predictions from the modelling in the water
quality report indicate that arsenic, copper, zinc, cadmium and iron will require treatment for the post-closure
phase in order to achieve effluent concentrations that meet the required MDMER criteria at the discharge
location as well as the applicable receiving water quality criteria at near field monitoring point on the Killag River,
just downstream from a 100 m mixing zone. The flow rates and parameters required to be treated and removed
(kg/yr) for the end-of-mine operations phase and post closure conditions, as based on the GHD Reports** , are
provided in Error! Reference source not found.

Table 1: Treatment System Design Basis

_ Operations Phase End-of-Mine | Post-Closure Phase

Flow (average m3/yr)? 1,600,000 1,200,000
Flow (average m3/hr)3 448m3/hr 336m3/hr
Arsenic (kg/yr) 0.0 25.7

Iron (kg/yr) 13.5 0.0
Copper (kg/yr) 0.0 26.0
Zinc (kg/yr) 0.0 2.6
Cadmium (kg/yr) 0.0 0.0%

The conceptual treatment system would consist of a combination of the following treatment processes as
required; oxidation (as required), co-precipitation, clarification/filtration, pH adjustment (as required), filtration,
and adsorption/ion exchange (as required).

For the purposes of the conceptual treatment design, the solids-laden effluent from the chemical precipitation
step could be filtered using the passive Geotube filtration technology or through a clarification step which would
produce an underflow at a lower volume and higher concentration of solids stream. This underflow stream could
be dewatered using the Geotube filtration process or a mechanical dewatering process such as a filter press. The
dewatered residuals could be stored at a permitted storage location on-site or at permitted off-site approved
waste disposal site. The options for treatment and use of the Geotube process in the context of the overall
treatment strategy are further described below and consist of providing more detail for the conventional
physico-chemical treatment system which is to be considered as the preferred long-term option to the current
Geotube process or variant thereof. A schematic of the proposed process system is included in Figure 1.

2.3.1.1 Chemical Oxidation (as Required)

It is not expected that oxidation will be required but may be dependent on the form of the dissolved metals
species that are present. In the event that oxidation is required, minewater from the pit will be pumped to an
oxidation tank. The flow will be measured by an influent flow meter before it enters the oxidation tank. The
oxidation tank and downstream co-precipitation system consisting of first, a mix tank for primary coagulant

3 Average flow is assumed at 80% uptime for a 6-month operating period.
4 Cadmium removal is not required based on effluent criteria however pH adjustment may be required to reduce
toxicity for site specific requirements.

Project # TPC182121 | 26 February 2019 Page 5 of 10

.o wood.,



Beaver Dam Conceptual Treatment Approach
Arsenic Removal Optimization

addition (ferric sulphate) and, followed by a second mix tank for lime addition will be completely-mixed to
provide load equalization which will help to dampen changes in influent concentration of the various parameters.

The purpose of the oxidation tank is to provide mixing time for the addition of a chemical oxidant such as
potassium permanganate (KMnOa), Hydrogen Peroxide, Fenton’s Reagent prior to Physico-chemical treatment.
The addition of an oxidant will cause both arsenic (IIl) and iron (II) to be oxidized to arsenic (V) and iron (III)
respectively. The higher oxidation states of arsenic and iron precipitate more readily.

The oxidation tank working volume should be sized to provide approximately 10 to 30 minutes of residence time
at the average treatment flow rate depending on the water matrix and chemistry that is selected. Mixing may be
provided by a top-mounted mixer. The tank will be completely mixed to ensure sufficient distribution of the
oxidant and reduce the likelihood of short-circuiting.

During the filling stage of the Beaver Dams Pit, treatability testing will be required to confirm the pit water
quality and to determine the recommended dosage for the treatment system at the Beaver Dam pit. The oxidant
handling system should be designed to provide a range of dosages to provide the required flexibility for changes
in the minewater quality, and to service the full range of minewater flows that are realized.

Due to the flows required for seasonal treatment, a bulk handling system is typically employed for make down of
the required chemistry. It is expected that if required, flexible intermediate bulk containers (FIBC) of oxidant
would be purchased from a local chemical supplier and delivered to the AGC site as-needed. The system will
incorporate instrumentation to allow a known mass/volume of oxidant to be incorporated in a make-up tank.
The make-up tank will have a volume which will allow approximately 7 days of run time before becoming empty.

The solution will be fed to the oxidation tank via a vendor-supplied dosing skid including two diaphragm
metering pumps to ensure accurate dosing. The solution will be fed to the system at a rate that is proportional
to the influent minewater flow.

An oxidation-reduction potential (ORP) meter will be installed in the oxidation tank to ensure oxidative
conditions are maintained. A warning alarm will be initiated if the ORP is outside of the expected range to alert
the operator that there is a potential problem with the oxidant dosing system.

2.3.1.2 Co-Precipitation

After the oxidation step, the minewater will be pumped to the two (2) tank co-precipitation system. Ferric
Sulphate will be added to the first tank at a predetermined ratio to provide adequate iron for co-precipitation of
arsenic. It is expected that a weight ratio of between 15:1 and 55:1 of ferric cation to the metals requiring
treatment will be needed depending on the water matrix and the removal efficiency that is required to achieve
the effluent criteria. Cadmium is also expected to be co-precipitated with the addition on ferric sulphate. Lime
will be added to the second tank to raise the pH to a target value to induce the co-precipitation of arsenic with
the iron that has been added to the minewater. This is a recognized method for the removal of arsenic and is
successfully employed at the existing Touquoy Mine Site. Increasing the pH is also expected to precipitate
copper. The two-stage system is the preferred co-precipitation method to be implemented if multiple pH ranges
or better pH control are needed. Alternatively, a single tank system could be used but will not provide the same
level of process flexibility on control as a two (2) tank system.

The iron (II) present will form hydroxides at the elevated pH and tend to precipitate, while forming metal
complexes with the arsenic. These precipitates will settle out in the inclined plate clarifier and be removed from
the minewater stream.

The co-precipitation tank should have a working volume to provide approximately 10 to 30 minutes of retention
time. The tank will be completely mixed.

2.3.1.3 Solids Separation

Following precipitation of metals, the resulting suspended solids will be removed by a solids separation process.
The clarified effluent will be discharged to the environment if meeting effluent criteria. Additional treatment

Project # TPC182121 | 26 February 2019 Page 6 of 10

. wood.,



Beaver Dam Conceptual Treatment Approach
Arsenic Removal Optimization

processes downstream of the clarification step will be employed if further treatment is required. It is expected
that one of two processes would be considered for solids separation.

Clarifier Option

The minewater could be conveyed by gravity from the co-precipitation tank to an inclined plate clarifier. The
clarifier system will be provided with integral flash mix and flocculation tanks. A polymer flocculant will be added
directly to the flash mix tank at a rate proportional to the influent minewater flow rate. The polymer will further
agglomerate the pre-treated minewater from the co-precipitation process resulting in the production large floc
formations of bridged particulates and promoting sweep floc, uniform rapid settling through the clarification
step.

The polymer will be purchased as neat liquid and will be diluted to a concentration of between 0.1 and
0.5% (wt/wt) in batches with a vendor-supplied make down system designed especially for effective wetting of
the polymer for optimum effectiveness.

The rapid mix tank will provide complete mixing of the minewater and the dilute polymer solution. The
flocculation tank will provide a period of slow mixing to allow proper floc formation. The flocculated minewater
will flow into the inclined plate area, allowing the solids to settle to the sludge hopper, and with the clarified
minewater discharged as overflow from the effluent weir.

Geotube Option

As an alternative to the Clarifier Option, the minewater could be conveyed by gravity from the co-precipitation